

Test Report

Number: SZHH01407357

Applicant: MAXWILL INDUSTRIAL LIMITED
ROOM 1006A, 10/F., PO YIP BUILDING,
23 HING YIP STREET, KWUN TONG,
KOWLOON, HONG KONG

Date: Nov 29, 2019

Attn: HANSON DAI

Sample Description:

Sixteen (16) pieces of submitted sample said to be :
Item Name : **Bicycle Helmet.**
Item/Model No. : **T-A770.**
Size : **L / M.**
Helmet Size Scope Per Model : **L:58-62/M:54-58 (cm).**
Material for Helmet : **Shell PC
Liner Velure.**
Manufacturer : **Dong Guan Sai Ku Sports Goods Co., Ltd.**
Country of Origin : **China.**
Date Sample Received : **Oct 15, 2019.**
Testing Period : **Oct 15, 2019 ~Nov 29, 2019.**

